INSTALLATION INSTRUCTIONS

5300/5700 SERIES PULLOUT PANTRY
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12400 Ear Jones Way

Louisville, KY 40299
rev-a-shelf.com

Customer Service: 800-626-1126

-

VIDEO INSTRUCTIONS: WWW.REV-A-SHELF.COM/VIDEOS

TOOLS REQUIRED:

60-90 MIN

CARE AND MAINTENANCE:

Clean with a damp cloth and
wipe parts dry.

Parts List

No. | Description l Qty
. 1 | Steel Frame 1
[ 2 | Wire Baskets 4-6

2 | Solid Bottom Baskets 46 |

3 | Top Slide 1

4 | Bottom Slide 1

> | T-Type Door Brackets 2
| 6 | 4" FType Door Brackets* 2 |

7 Door Brackets 1-2

8 | 4" Door Brackets * 1-2 |

G 4mm Allen Wrench 1

10 | #8 172" Wood Screws 20
11 #3/16 1" Wood Screws | 4
: 12 : Mé Screws : 2

13 #8 1" Wood Screws 24

14_| Solid Bottom Tray Cover Caps | 4

15 | Washers 2
116 | M4 Screws | 4

17 | Logcu Cap 1

18 Slide Feet 3
19| Plastic Basket Clips | 8-12 |
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INSTALLATION INSTRUCTIONS: 5300/5700 SERIES PULLOUT PANTRY



